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Brand Name : ONEPLUS
Model Name : LE2117

Applicant : OnePlus Technology (Shenzhen) Co., Ltd.
18C02, 18C03, 18C04 and 18C05, Shum Yip
Terra Building, Binhe Avenue North, Futian
District, Shenzhen

Manufacturer : OnePlus Technology (Shenzhen) Co., Ltd.

18C02, 18C03, 18C04 and 18C05, Shum Yip
Terra Building, Binhe Avenue North, Futian
District, Shenzhen

Standard . FCC 47 CFR Part 2, 96

The product was received on Dec. 15, 2020 and testing was started from Dec. 20, 2020 and
completed on Jan. 05, 2021. We, SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory, would like to declare that the tested sample has been evaluated in accordance with the
test procedures given in ANSI/ TIA-603-E and has been in compliance with the applicable technical
standards.

The test results in this partial report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.
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History of this test report

Report No. Version Description Issued Date
FG002626-02E 01 Initial issue of report Feb. 04, 2021
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Summary of Test Result
Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Reporting only -
3.3 §96.41 Effective Isotropic Radiated Power Pass -
§2.1049 . . .
34 Occupied Bandwidth Reporting only -
§96.41
§2.1051
35 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . .
3.6 Conducted Spurious Emission Pass -
§96.41

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

specification.

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product

Reviewed by: Wii Chang

Report Producer: Dara Chiu
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1 General Description
1.1 Product Feature of Equipment Under Test

GSM/CDMA/WCDMA/LTE/5SG NR, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz
802.11a/n/ac/ax, NFC, GNSS, ANT+, and WPC/WPT

Product Specification subjective to this standard

WWAN:

<Down Antenna>: Coupling type (LDS) Antenna
<Upper Antenna>: Coupling type (LDS) Antenna
Bluetooth: PIFA Antenna

WLAN:

Antenna Type <Ant. 4>: PIFA Antenna

<Ant. 6>: PIFA Antenna

NFC: Loop Antenna
BDS/Galileo/GLONASS/GPS/SBAS: PIFA Antenna
ANT+: PIFA Antenna

WPC/WPT: Loop Antenna

Antenna Gain <Upper Antenna>: -2 dBi

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments
and Explanations in report summary.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.
THO5-HY
Test Engineer Bryant Liu
Temperature (°C) 22~24
Relative Humidity (%) 55~56
FCC Designation No.: TW1190
TEL : 886-3-327-3456 Page Number : 5 of 15
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1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqpt vO1

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

Test
Bandwidth (MHz) Modulation RB #
Channel
Test Items Band
16 64 | 256
20+20(20+15|15+20{20+10|10+20| 20+5 | 5+20 [15+15|15+10|10+15| QPSK Half|Full| L | M
QAM | AM [ QAM
Max. Output
48C Y Y \Y v Y v Y v v \Y \Y \ \Y vV [V
Power
26dB and
99% 48C Y \ v v \ v \ v v \Y \Y \Y Y
Bandwidth
Conducted
48C \Y \Y \'% \% \Y \% \ \ \ \Y% \Y v \Y v v
Band Edge
Conducted
Spurious 48C \Y \Y \'% \% \Y \% \ \ \ \% \% \% \% \% \%
Emission
E.LR.P. 48C v v \Y \Y v \Y v v v v v Max. Power
1. The mark “v “ means that this configuration is chosen for testing
Remark

2.

The mark “-“ means that this bandwidth is not supported.

2.2 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor

between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.3 Frequency List of Low/Middle/High Channels

LTE Band 48 CA Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 55340 55891 56442
PCC
Frequency 3560 3615.1 3670.2
20 + 20
Channel 55538 56089 56640
SCC
Frequency 3579.8 3634.9 3690
Channel 55340 55916 56491
PCC
Frequency 3560 3617.6 3675.1
20 + 15
Channel 55511 56087 56662
SCC
Frequency 3577.1 3634.7 3692.2
. Channel 55318 55893 56469
Frequency 3557.8 3615.3 3672.9
15+ 20
Channel 55489 56064 56640
SCC
Frequency 3574.9 3632.4 3690
Channel 55340 55941 56541
PCC
Frequency 3560 3620.1 3680.1
20 + 10
Channel 55484 56085 56685
SCC
Frequency 3574.4 3634.5 3694.5
Channel 55295 55896 56496
PCC
Frequency 3555.5 3615.6 3675.6
10 + 20
Channel 55439 56040 56640
SCC
Frequency 3569.9 3630 3690
Channel 55340 55965 56590
PCC
Frequency 3560 3622.5 3685
20+5
Channel 55457 56082 56707
SCC
Frequency 3571.7 3634.2 3696.7
Channel 55273 55898 56523
PCC
Frequency 3553.3 3615.8 3678.3
5+ 20
Channel 55390 56015 56640
SCC
Frequency 3565 3627.5 3690
TEL : 886-3-327-3456 Page Number : 8 of 15
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

= |

System Simulator EUT

3.1.3EIRP, Occupied Bandwidth, Conducted Band-Edge and Conducted Spurious

Emission
L—f Power Divider
System Simulator - ") \

EUT
(aTs
Spectrum Analyzer
3.1.4Test Result of Conducted Test
Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.
2 Set EUT at maximum power through the system simulator.
3.  Select lowest, middle, and highest channels for each band and different modulation.
4 Measure and record the power level from the system simulator.
TEL : 886-3-327-3456 Page Number : 10 of 15
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3.3 EIRP

3.3.1Description of the EIRP Measurement

The EIRP of mobile transmitters must not exceed 23 dBm /10 megahertz for LTE Band 48.
The testing follows ANSI C63.26-2015 Section 5.2.5.5

According to KDB 412172 D01 Power Approach,

EIRP = P; + Gt — L¢, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

EIRP for CBRS equipment as below tabel:

Device Maximum EIRP (dBm/10 MHz)

End User Device 23

3.3.2Test Procedures

The testing follows procedure in Section 5.2 of ANSI C63.26-2015 and KDB 940660 D01 Part 96 Eqpt
v02 Section 3.2(b)(2)

Determine the EIRP by adding the effective antenna gain to the measured average conducted power

level.
TEL : 886-3-327-3456 Page Number : 11 of 15
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 886-3-327-3456 Page Number 1 12 of 15
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

The conducted power of any End User Device emission outside the fundamental emission (whether in

or outside of the authorized band) shall not exceed —13 dBm/MHz within 0 to B megahertz (where B is

the bandwidth in megahertz of the assigned channel or multiple contiguous channels of the End User

Device) above the upper CBSD-assigned channel edge and within 0 to B megahertz below the lower

CBSD-assigned channel edge. At all frequencies greater than B megahertz above the upper CBSD

assigned channel edge and less than B megahertz below the lower CBSD-assigned channel edge, the

conducted power of any End User Device emission shall not exceed —25 dBm/MHz. Notwithstanding

the emission limits in this paragraph, the Adjacent Channel Leakage Ratio for End User Devices shall
be at least 30 dB.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1.

o o M wN

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

For Adjacent Channel Leakage Ratio (ACLR) measurement,

1. The Adjacent Channel Leakage Ratio (ACLR) is the ratio of the average power in the assigned
aggregated channel bandwidth to the average power over the equivalent adjacent channel
bandwidth.

2. The option ACLR of spectrum analyzer is used and measures the ACLR ratio by setting
equivalent channel bandwidth.

3.  The measured ACLR ratio shall be at least 30 dB.

TEL : 886-3-327-3456 Page Number 1 13 of 15
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3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

Emission and interference limits: the device satisfies the emission limits specified in Section FCC Part

96.41 e) 1) ii) & e) 2) at the lowest and highest edges of the band, and in the middle of the band.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© N o g &~ w

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is ~40dBm/MHz.

TEL : 886-3-327-3456 Page Number 1 14 of 15
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4 List of Measuring Equipment
. L Calibration
Instrument Brand Name [ Model No. [ Serial No.|Characteristics Date Test Date Due Date Remark
Base Station . 620166475 Dec. 20, 2020 ~ Conducted
Anritsu MT8821C N/A Jul. 12, 2020 Jul. 11, 2021
(Measure) 5 Jan. 05, 2021 (THO5-HY)
Spectrum Rohde & Dec. 20, 2020 ~ Conducted
FSV40 101397 10Hz~40GHz | Nowv. 27, 2020 Nov. 26, 2021
Analyzer Schwarz Jan. 05, 2021 (THO5-HY)
Temperature . . Dec. 20, 2020 ~ Conducted
ESPEC SU-241 92003713 | -30C~95C May 15, 2020 May 14, 2021
Chamber Jan. 05, 2021 (THO5-HY)
Programmable 1v~20V Dec. 20, 2020 ~ Conducted
GW Instek PSS-2005 | EL890089 Feb. 21, 2020 Feb. 20, 2021
Power Supply 0.5A~5A Jan. 05, 2021 (THO5-HY)
20dB 25W
. SMA Dec. 20, 2020 ~ Conducted
Coupler Warison o #A 1-18GHz Jan. 13, 2020 Jan. 12, 2021
Directional Jan. 05, 2021 (THO5-HY)
Coupler
TEL : 886-3-327-3456 Page Number 1 15 of 15
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Appendix A. Test Results of Conducted and EIRP Test

|Conducted Output Power (Average power) and EIRP

<Upper Antenna>

LTE Band 48C_CA Maximum Average Power [dBm] (GT - LC = -2 dB)
PCC SCC EIRP
e RB Size |RB Offset| RB Size |RB Offset Mod Lowest Middle Highest (dBm) EIRP (%)
20+20 1 0 1 0 18.02 22.86 17.49
20+20 1 99 1 0 QPSK 6.25 16.32 10.61 22.49 |0.1774
20+20 0 0 1 99 24.28 24.49 24.47
20+20 1 0 1 0 16.69 21.87 17.54
20+20 1 99 1 0 16-QAM 1.26 16.89 8.65 22.23 | 0.1671
20+20 0 0 1 99 23.92 24.14 24.23
20+20 1 0 1 0 16.69 21.95 16.95
20+20 1 99 1 0 64-QAM 0.96 16.56 8.41 21.07 | 0.1279
20+20 0 0 1 99 23.07 23.01 22.92
20+20 1 0 1 0 19.87 20.03 20.19
20+20 1 99 1 0 256-QAM| 16.31 16.55 16.58 18.19 | 0.0659
20+20 0 0 1 99 19.54 19.79 19.82
20+15 | 100 0 75 0 16.75 22.89 18.66
20+15 1 0 1 74 QPSK 6.20 16.38 10.62 2251 |0.1782
20+15 1 74 1 0 24.26 24.51 24.47
20+15 | 100 0 75 0 16.72 21.86 18.42
20+15 1 0 1 74 16-QAM 6.80 16.91 10.14 22.18 | 0.1652
20+15 1 74 1 0 23.96 24.18 24.04
20+15 | 100 0 75 0 16.70 21.89 18.39
20+15 1 0 1 74 64-QAM 6.55 16.55 9.84 21.02 | 0.1265
20+15 1 74 1 0 22.76 23.02 22.54
20+15 | 100 0 75 0 19.80 20.00 20.05
20+15 1 0 1 74 |256-QAM| 16.33 16.56 16.62 18.05 | 0.0638
20+15 1 74 1 0 19.58 19.84 19.82
15+20 75 0 100 0 13.71 22.86 18.82
15+20 1 0 1 99 QPSK 6.68 16.35 10.60 22.49 |0.1774
15+20 1 74 1 0 24.24 24.49 24.39
15+20 75 0 100 0 13.82 21.88 18.44
15+20 1 0 1 99 16-QAM 7.23 16.88 10.16 22.14 |0.1637
15+20 1 74 1 0 23.97 24.14 24.12
15+20 75 0 100 0 14.26 21.88 18.42
15+20 1 0 1 99 64-QAM 7.00 16.56 9.89 21.00 | 0.1259
15+20 1 74 1 0 22.76 22.96 23.00
15+20 75 0 100 0 19.86 20.01 19.92
15+20 1 0 1 99 [256-QAM| 16.29 16.58 16.62 18.01 | 0.0632
15+20 1 74 1 0 19.59 19.83 19.82
Limit EIRP < 23dBm/10MHz Result Pass
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LTE Band 48C_CA Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] PCC SCC Mod : : ERP | Erp (W)
RB Size |RB Offset| RB Size |RB Offset Lowest Middle Highest (dBm)
20+10 | 100 0 50 0 17.61 22.82 18.28
20+10 1 0 1 49 QPSK 6.69 16.32 10.08 22.56 | 0.1803
20+10 1 99 1 0 24.21 24.56 24.46
20+10 | 100 0 50 0 17.58 21.84 17.78
20+10 1 0 1 49 16-QAM 6.79 16.90 9.14 22.25 |0.1679
20+10 1 99 1 0 24.00 24.16 24.25
20+10 | 100 0 50 0 17.55 21.88 17.88
20+10 1 0 1 49 64-QAM 6.50 16.58 8.84 21.07 | 0.1279
20+10 1 99 1 0 22.82 23.07 22.99
20+10 | 100 0 50 0 19.83 20.07 20.19
20+10 1 0 1 49 [256-QAM| 16.33 16.62 16.61 18.19 | 0.0659
20+10 1 99 1 0 19.62 19.86 19.84
10+20 50 0 100 0 16.69 22.86 19.91
10+20 1 0 1 99 QPSK 6.73 16.38 10.59 22.63 | 0.1832
10+20 1 49 1 0 24.47 24.63 24.62
10+20 50 0 100 0 16.21 21.85 19.55
10+20 1 0 1 99 16-QAM 0.24 17.04 9.72 22.25 |0.1679
10+20 1 49 1 0 23.94 24.25 24.25
10+20 50 0 100 0 16.15 21.89 19.42
10+20 1 0 1 99 64-QAM -0.02 16.59 9.36 21.01 | 0.1262
10+20 1 49 1 0 22.67 22.89 23.01
10+20 50 0 100 0 19.85 19.97 20.10
10+20 1 0 1 99 [256-QAM| 16.30 16.60 16.66 18.10 | 0.0646
10+20 1 49 1 0 19.52 19.86 19.86
20+5 100 0 25 0 18.56 22.80 18.28
20+5 1 0 1 24 QPSK 6.66 16.30 10.45 2255 |0.1799
20+5 1 99 1 0 24.35 24.55 24.44
20+5 100 0 25 0 18.49 21.82 17.95
20+5 1 0 1 24 16-QAM 6.72 16.84 7.56 22.16 |0.1644
20+5 1 99 1 0 23.82 24.16 24.05
20+5 100 0 25 0 18.44 21.86 17.85
20+5 1 0 1 24 64-QAM 6.98 16.56 7.33 21.31 | 0.1352
20+5 1 99 1 0 22.56 23.08 23.31
20+5 100 0 25 0 19.80 20.07 20.19
20+5 1 0 1 24  |256-QAM| 16.28 16.58 16.61 18.19 | 0.0659
20+5 1 99 1 0 19.65 19.89 19.90
Limit EIRP < 23dBm/10MHz Result Pass
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LTE Band 48C_CA Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] PCC SCC Mod : , EIRP | Eirp (W)
RB Size |RB Offset| RB Size [RB Offset Lowest Middle Highest | (dBm)
5+20 25 0 100 0 17.92 22.83 20.88
5+20 1 0 1 99 QPSK 7.20 16.13 10.97 22.57 | 0.1807
5+20 1 24 1 0 24.45 24.49 24.57
5+20 25 0 100 0 17.63 21.91 20.19
5+20 1 0 1 99 16-QAM 7.54 17.09 10.32 22.45 ]0.1758
5+20 1 24 1 0 23.68 24.45 24.21
5+20 25 0 100 0 17.73 21.70 20.88
5+20 1 0 1 99 64-QAM 7.41 16.57 10.03 21.13 | 0.1297
5+20 1 24 1 0 22.49 23.06 23.13
5+20 25 0 100 0 19.96 20.14 20.06
5+20 1 0 1 99 |256-QAM| 16.28 16.59 16.58 18.14 | 0.0652
5+20 1 24 1 0 19.72 19.95 20.04
Limit EIRP < 23dBm/10MHz Result Pass
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG002626-02E

LTE Band 48C

26dB Bandwidth

Mode ‘ LTE Band 48C : 26dB BW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 24.93 29.97 34.97 24.78
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 29.97 34.90 39.88 -
Mode LTE Band 48C : 26dB BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 24.83 29.91 34.83 25.03
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.03 34.83 39.64 -
Mode LTE Band 48C : 26dB BW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 24.73 29.91 24.76 24.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 29.91 34.83 39.72 -
Mode LTE Band 48C : 26dB BW(MHz)
256QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 24.73 29.79 34.93 24.88
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.09 34.90 39.88 -
TEL : 886-3-327-3456 Page Number : A48-10f 173

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

LTE Band 48C

QPSK

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+20MHz

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  S4ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ™M1[1] 20.79 dBm)| ™M1[1] 19.12 dBm)
" ¥ 3.6140360 GHz 1
20 20
7 = nd 26.00 dB ndB 26.
o i L PEaa e By . 24.925000000 MHZ| 04 / BN 29.970000000 MHz
- ! “d factor ! 145.0 - ! N Qdactor 1y 120.5]
{ \
0d8 - 0 d
T ¥
-10 dBm: ! | -10 dem:
. l\_ 20 dBm —
™ 2o ~ A~
-30 dém -30 dém -
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 9.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.614036 GHz 20,79 dBm nd8 down 24,925 MHz ML 3.512103 GHz 19.12 dam nd8 down 29,07 WHz
T1 1 3.612438 GHz -5.96 dBm nd8 26.00 dB T1 L 3.809945 GHz -7.42 dBm nd8 26.00 dB
T2 1 3637363 GHz -5.78 dBm Q factor 145.0 T2 1 3.639915 GHz -7.11 dBm Q factor 120.5
. I 4 ‘ L JL ‘

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+5MHz

Spectrum | [ ectrum ) [=
Ref Level 30.00 dém  Offset 1260 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT o Att 30de  SWT T.5ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.21 dBm| ™Il 19.17 dBm|
3.6163040 GHZ| 141660 GHz
= 26.00 dB @ P ndp., 26.00 dB
104 A W . 34.965000000 MHz 104 & 0 e\ 24.775000000 MHZ|
- V7 \ 103.4) b ] Q factor 146.7
{ W \ {
o8 3 0 der + -
2 ¥ v
10 dBm: L -10 dém: ? T
| f |
20d Y A=Y T LA 1 20 dBm - —
Py avavs AT | BN = P S ~J T
-30 dom — 30 dam
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
M. 1 3.616304 GHz 17.21 dém ndB down 34,565 MHz ML 1 3.634166 GHz 19.17 dBm ndB down 24,775 MHz
T1 1 3607423 GHz -7.92 dBm nds 26.00 dB T1 1 3.612637 GHz -6.13 dém ndé 26.00 d8
T2 1 3642383 GHz -9.80 dBm  factor 103.4 T2 1 3.637413 GHz -6.00 dBm  factor 146.7
L L J - L JL [

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

rum | [ ectrum ) [=
Ref Level 30.00 dém  Offset 1260 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT Q.4 ps @ VBW 3 MHZ  Mode Auto FFT o Att 30de  SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.06 dBm| ™Il 18.64 dBm|
3.6979370 GHZ| 3.6148150 GHz
20 20
A - ndg . _ 26.00 dB ndB 26.00 dB
- i il P2 - 20.970000000 MHZ, o By 34.805000000 MHZ|
b ; Q factor 4 121.4) : | Q factbr 103.6
0de . ‘5 0ds fl
-10 dem f - -10 dem -
] i T
:0 i pomw o v AN LLQBITJ C
— \J
-30 dBm -30 dém
-40 dam -40 dem
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3637937 GHz 18.08 dBm ndB down 23.57 MHz ML 3.614815 GHz 18.64 dBm ndB down 34,695 MHz
T1 1 2610065 GHz -7.05 dém ndé 26.00 dB T1 1 3.607473 GHz -6.76 dBm ndé 26.00 d8
T2 1 3640035 GHz -7.85 dBm  factor 1214 T2 1 3.642360 GHz -7.58 dBm  factor 1
L L J - L JL

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002626-02E

N + (o
Spectrum &
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHZ
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 15k Max
LY 17.75 aBm
— 3.6072580 GHz
20 X1 . Y ndB 26.00 dB
w0 i SV A B AN 10880000000 MHz
- [ 7 Q factor 1 90.5
[ \/ |
0 dBm: 1 i i
-10 dBm ' T
R ML AP e -
J \ \
-30 dbm
-40 dBm
50 dgm
-6 dBm
CF 3.625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3.607258 GHz 17.75 dam nd8 down 39,88 MHz
T1 1 3.60502 GHz -7.67 dBm nd8 26.00 dB
T2 1 3.6449 GHz -9.07 dam qQ factor 90.5
GHINNRND e

TEL : 886-3-327-3456

Page Number 1 A48-3 of 173
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

LTE Band 48C

16QAM

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+20MHz

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  S4ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
1 ™M1[1] 21.02 dBm)| ™M1[1]
¥ 3.6159840 GHz i} :
= 7 N nd 26.00 dB @ AV nd 26.00 dB
o / [ A i AN 24825000000 MHZ| 04 / A e Bu 29.910000000 MHz
* i ¥ q fattor \ 1457 b i A rf 120.8
0d8 | 0 d 0
¥ ¥ T_L
-10 d8m f T -10 dem |7
\
20 deme ) 20 dem =
. -~ ~| -
| e SR
-30 dbm -30°dem ~—c]
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 9.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.615084 GHz 21,02 dBm nd8 down 24,825 MHz ML 3.513362 GHz 18.23 dam nd8 down 29,01 WAz
T1 1 3.612488 GHz -5.65 dBm nd8 26.00 dB T1 L 3.609945 GHz -8.81 dBm nd8 26,00 d8
T2 1 3.637313 GHz -4.76 dBm qQ factor 145.7 T2 1 3.539855 GHz -8.21 dam qQ factor 120.8
. I 4 ‘ L JL ‘

16QAM

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+5MHz

Spectrum

=

pectrum

=

Ref Level 30.00 dém  Offset 12,60 db & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT o Att 30de  SWT T.5ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.64 dBm| ™Il 18.69 dBm|
3.6126670 GHz| M1
= 26.00 dB @ N . ndB o~ 26.00 dB
- 34.825000000 MHz, o e N A eV 25.025000000 MHZ|
! i Vs \ a7 ! 7 Qfactor \ 45,3
0 de - 0 dér - E
i Y r
10 dBm: - -10 dém: + T
20 dBm I. 20 dBm " —
SRS ek &8 Sl e oS T e e
30 dBm— — -30 dém
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3612667 GHz 17.64 dBm ndB down 34,825 MHz ML 3.636114 GHz 18.69 dBm ndB down 25025 MHz
T1 1 2.607423 GHz -9.39 dém ndé 26.00 dB T1 1 3.612537 GHz -8.12 dém ndé 26.00 d8
T2 1 3.642248 GHz -8.63 dBm  factor 103.7 T2 1 3.637562 GHz -7.40 dBm  factor
L L J - L JL

16QAM

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum

[ ectrum ) [=
Ref Level 30.00 dém  Offset 1260 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT 9.4 ps @ VBW 3 MHz  Mode Auto FFT o Att 30de  SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.43 dBm| ™Il 17.49 dBm|
3.6242110 GHZ| 9.6229970 GHz
= ndB 26.00 dB @ - ndB 26.00 dB
- I e By 30.030000000 MHZ, o s WA AT AATare, 34.825000000 MHZ|
- 1 Vo' factor \ 120.7 B |/ afactar Y 104.0
LED = 0de \,
3 ¥
-10 d8m \I -10 dBm:
‘ |
20 dgm , — 20 dBm ‘
A . TN ey | e ] n
=3 dem- 2 > -3l déin =
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
M. 1 3624211 GHz 17.43 dBm ndB down 30.03 MHz ML 3.622697 GHz 17.43 dBm ndB down 34,625 MHz
T1 1 2610065 GHz -8.98 dém ndé 26.00 dB T1 1 3.607542 GHz -8.63 dém ndé 26.00 da
T2 1 3640095 GHz -7.76 dBm  factor 120.7 T2 1 3.642360 GHz -8.56 dBm  factor 104.0
L L J - L JL

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG002626-02E

LTE Band 48C

16QAM

Middle Channel / 20MHz+20MHz

N/A

&

Ref Level 30.00 dém  Offset 12,60 dB & RBW 1 MHz

SEGL Count 100/100

lo Att 30ds SWT  1l.4ps @ VBW 3MHz  Mode Auto FFT

(@ 17k Max

20 d8

Mi[1]

10d —— —

ndg
AT

0 dem / "-If

-10 dam ¥

Q facfsr

16.61 dBm)|
3.6214840 GHz
26.00 dB|
39.640000000 MHZ|
91.4

20 Bty —

-30 dBm

Pt W

-40 dam:

-50 dém

-60 dBm

CF 3.625 GHz 1001 pts

Span 80.0 MHz

Marker
Type | Ref | Tre | X-value 1 Y-value
M1 1

| Function |

Function Result |

3.621484 GHz 16.61 dBm
TL 1 36051 GHz -9.45 dBm
T2 1 364474 GHZ -9.25 dBm

nd@ down
ndB
Q factor

39,64 MHz
26.00 d8
91.4

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

LTE Band 48C

64QAM

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+20MHz

ctrum t“g" pectrum ["5"
Ref Level 30.00 Gbm  Offset 12,60 db @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,60 db & RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 2.4ps @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
[ ™Il Z1.40 dBm ™Il 18,42 dBm|
" e 3.6153850 GHZ| 9.6190020 GHz
= 7 TN ndB 26.00 dB @ A ndB 26.00 dB
/! P -] /‘\ 24.725000000 MHz| { ~ 3 - 29.910000000 MHz
104 - v 104 \ P
W i f rfacor 146.2 e VAT v Qfacton/ \ 120.8,
LED ’f 0 dér X
10 dBm 1 -10 dBm
) '\
20 dBm — < 20 dBm— =
SO |0 7 T .
Aoy A L e
-30 dBm o -30 dém >
-40 dam: -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 3.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 3.615385 GHz 21,40 dBm ndB_down 24,725 MHZ ML 3.613002 GHz 18.42 dBm ndB_down 20,91 MHz
TL 1 3612587 GHz -3.87 dBm ndd 26.00 dB T1 L 3.610085 GHz -7.14 dBm ndd 26.00 dB
T2 1 3,637313 GHz -5.38 dam qQ factor 146.2 T2 1 3.639975 GHz -7.71 dBm qQ factor 120.8
L L J - L JL [

64QAM

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+5MHz

Spectrum | [ ectrum ) [=
Ref Level 30.00 dém  Offset 1260 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT o Att 30de  SWT T.5ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.41 dBm| ™Il
3.6204300 GHZ| 1
= ndB 26.00 dB @ Y |~ ndB 26.00 dB
- — B 34.755000000 MHz, o J L A Tt e 24.825000000 MHZ|
- FY factory™ 104.2 b 7 Q factor 146.4
08 i 0 da 7t
¥ ]
10 dBm ] -10 dBm t T
{ | | \
20 dgm | | 20 dBm /
ke VO e A B P A A R
-3 dem -30 dem :
-40 dam -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
M. 1 3.62043 GHz 17.41 dBm ndB down 34,755 MHz ML 3.633766 GHz 18.53 dBm ndB down 24,625 MHz
T1 1 3607492 GHz -7.47 dBm nds 26.00 d8 T1 1 3.612587 GHz -6.69 dBm ndé 26.00 d8
T2 1 3.642248 GHz -7.80 dBm  factor 104.2 T2 1 3.637413 GHz -7.54 dBm  factor 146.4
L L J - L JL [

64QAM

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum t"‘? pectrum l"%’
Ref Level 30.00 Gbm  Offset 12,60 db @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,60 db @ RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3 MHz  Mode Auto FFT o Att a0ds SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.64 dBm| ™Il 16.23 dBm|
3.6234920 GHZ| ,
20 20 d8 -
N ndB 26.00 dB R ndB 26.00 dB
o e A A 20,910000000 MHz o I v ~ 8w 34.825000000 MHz
W ¥ Factor 121.1 e 7 % Qfecde™" 104.0
f ! \
ads ‘ 0 des : "
T T
10 dBm ¢ -10 dBm :
! |
20 dBm - 20 dem b —
PR | ~—— o 0 AN A
=40 dim 2 38 dam
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3623492 GHz 16.54 dBm ndB down 29,51 MHz ML 3.8226857 GHz ndB down 34,825 MHZ
T1 1 3,610065 GHz -8.84 dBm nds 26.00 dB T1 L 3.607542 GHz nds 26.00 d8
T2 1 3639975 GHz .69 dBm  factor 121.1 T2 1 3.642360 GHz  factor 104.0
L L J - L JL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 48C
64QAM

Spectrum &2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHZ
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
LY 17.30 aBm
— 3.6231620 GHZ|
= o~ X ndB 26.00 dB
g T A Y CCTALE 39.720000000 MHZ|
- 7 7 7 factoid by 91.2
0 dBm i i !
10 dBm: .Ii \
20,08y A iy i mavat Ay o
Pl v =) VIV,
-30 dbm z
-40 dBm
50 dgm
-6 dBm
CF 3.625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3.623162 GHz 17.30 dam nd8 down 39,72 MHz
T1 1 3.6051 GHz -9.64 dBm nd8 26.00 dB
T2 1 364482 GHZ -9.00 dam qQ factor 91.2
GHINNRND e

TEL : 886-3-327-3456 Page Number 1 A48-7 of 173
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002626-02E

LTE Band 48C
256QAM

Middle Channel / 5MHz+20MHz Middle Channel / 10MHz+20MHz

ctrum = pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  S4ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.00 dBm) ™M1[1] 17.44 dBm)
Ml 3.6174330 GHz|
= N nd 26.00 dB @ P ndB 26.
g [ 4 By . 24.725000000 MHz| 0d Pk ™ 29.790000000 MHz
- ] T W Rbrar 146.3 b 7 121.5
0d8 0 d {
iz ! 1z
¥ ¢ o
-10 d8m T -10 dém: ‘
| i ! l
20 dBm e + 20 dBm . T
T \ J |
-30 dBm > | -0 der = ;
(e - N L
-40 dBm — — -40 dBm
50 dgm -50 dém
-6 dBm -60 dBm
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 9.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.617433 GHz 19.00 dam nd8 down 24,725 MHz ML 3.519595 GHz 17.44 dBm nd8 down 29,79 WAz
T1 1 3.612488 GHz -7.77 dBm nd8 26.00 dB T1 L 3.610085 GHz -8.71 dBm nd8 26.00 dB
T2 1 3637213 GHz -7.55 dBm Q factor 146.3 T2 1 3.639855 GHz -8.97 dBm Q factor 121.5
. I 4 ‘ L JL ‘

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+5MHz

Spectrum pectrum
Ref Level 30.00 dém  Offset 12,60 db & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT o Att 30de  SWT T.5ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il aBm) ™l 15.01 dBm|
3.6149750 GHZ| 9.6211790 GHz
20 20
Y 26.00 dB . 26.00 dB
g A A, R 34.825000000 MHZ 104 v I L 24.875000000 MHZ
- 7 VY Ay 103.8 b 7 145.6)
/ !
08 - - T 0 da f
T i
f s
-10 dam 4 L‘ -10 dam: 7
|
20 dBm f l\ 20 deém " +
\
7 -30.dBem— = o= ==
y / o W Lk,\,m s Fan — e |
-40 dam -40 dem
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
M. 1 3614975 GHz 15.31 dBm ndB down 34,825 MHz ML 1 3.621179 GHz 15,91 dBm ndB down 24,675 MHz
T1 1 3,607492 GHz -9.95 dBm nds 26.00 dB T1 L 3.612637 GHz nds 26.00 d&
T2 1 3642318 GHz -10.68 dém  factor 103.8 T2 1 3.837512 GHz Q factor
L L J - L JL

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum = pectrum i
Ref Level 30.00 dém  Offset 1260 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 14.26 dBm| ™Il 14.99 dBm|
3.6948800 GHZ| 9.6120180 GHz
= nds " 26.00 dB)| @ 26.00 dB|
04 P . - i, e 30.090000000 MHZ 104 Pa| POV a 34.895000000 MHz
- “Jq'factor \ 120.8 - J; W A 103.5
/ \ v 1
0 de J L 0 der . '
T i Y
10 dBm f - -10 dBm Ti .
|
20 dam f \‘ 20 dem |
] , \ \
e eyl G T~ SRV v PN
a0 dem -40 dBm :
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
M. T 3.63488 GHz 14.26 dBm ndB down 30.09 MHz ML 3.612018 GHz 14.99 dBm ndB down 34,895 MHz
T1 1 3.609885 GHz -11.10 dém nds 26.00 d8 T1 1 3.607542 GHz -11.34 d8m nds 26.00 da
T2 1 3639975 GHz -10.83 dBm  factor 120.8 T2 1 3.642438 GHz -11.50 dBm  factor 1
L L J - L JL J
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002626-02E

LTE Band 48C
256QAM

Middle Channel / 20MHz+20MHz

Ref Level 30.00 dém  Offset 12,60 dB & RBW 1 MHz
lo Att 0ds SWT
SGL Count 100/100

(@ 17k Max

N/A

114 ps @ VBW 3MHz  Mode Auto FFT

IS 13.52 dbm

3.6201250 GHz

¥ ndg 26.00 dB|

g _ s AT Buw . 30.880000000 MHZ|

! [ " | T gty 7\ 0.9
/ |

0 dem : it

20 d8

1
-10 dam Jl T

20 dBm

- i \’ \
IR WY, Y, L,

L
-40 dam:

-50 dém

-60 dBm

CF 3.625 GHz 1001 pts Span 80.0 MHz
Marker

Type | Ref | Tre | X-value 1 Y-value
M1 1

| Function | Function Result |
3.620125 GHz 14.52 dam nd8 down 39,88 MHz
T1 1 3.60502 GHz -11.75 dbm nd8 26.00 dB
T2 1 3.6449 GHz -11.84 dam qQ factor 90.8

TEL : 886-3-327-3456 Page Number 1 A48-9 of 173
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FG002626-02E

Occupied Bandwidth

Mode | LTE Band 48C : 99%0BW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 23.13 27.93 32.66 23.43
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.69 32.73 37.64 -
Mode LTE Band 48C : 99%0BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 23.13 28.11 32.87 23.33
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.99 32.80 37.56 -
Mode LTE Band 48C : 99%0BW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 23.08 2751 32.73 22.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.87 32.66 37.96 -
Mode LTE Band 48C : 99%0OBW(MHz)
256QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Middle CH 23.08 28.05 32.80 23.03
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.87 32.66 37.56 -
TEL : 886-3-327-3456 Page Number 1 A48-10 of 173
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

LTE Band 48C

QPSK

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+20MHz

ctrum t"‘? pectrum l"%’
Ref Level 30.00 Gbm  Offset 12,60 db @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,60 db & RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 2.4ps @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
o ™l 21.22 aBm ™Il 19.16 dBm|
o o X 16168330 GHz . .6185760 GHz,
TV Y\ Occ B 23.126873127 MHz Occ B 27.932067932 MHz
04 7 [ P Py [ 104 PN Walia) %
f
LED 0 dér I
/ ]
-10 dBm ,F ‘, -10 dBm: "
And P T .
-30 dem -30 dem A
-40 dam -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 3.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3.616933 GHz 21,22 dBm ML 3.618576 GHz 19.16 dBm
TL 1 36131369 GHz 12.75 dBm Occ Bw 23.126873127 MHz T1 L 3.6107843 GHz 11.45 dBm Occ Bw 27.932067932 MHZ
T2 1 3.6362638 GHz 8.93 dam T2 1 3.5387163 GHz 9.48 dBm
L L J - L JL J [
Spectrum t"‘? pectrum l"%’
Ref Level 30.00 Gbm  Offset 12,60 db @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,60 db e RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT T.5ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- 19.92 dBm| ™Il 20,01 dBm
3.6104300 GHZ|
20 20
N N 32657342657 MHz — - 23426573427 MHz
¥ b / .y e
10d - . L 104 p
{ {
LED { 0 dér i
‘ /
-10 dam | ‘I -10 dam:
/
20 dgm i\ - 20 dBm — = =
o S R P
-30 dBm -30 dém
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
M. 1 3.61043 GHz 19.92 dém ML 1 3.636014 GHz 20,01 dém
T1 1 3.6084715 GHz 11.76 dBm Occ Bw 32.657342657 MHz T1 L 3.5134365 GHz 10.76 dBm Occ Bw 23.426573427 MHZ
T2 1 3.6411298 GHz 10.32 dBm T2 1 3.63668631 GHz 13.24 dBm
L L J L JL [

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

rum | [ ectrum ) [=
Ref Level 30.00 dém  Offset 1260 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT 9.4 ps @ VBW 3 MHz  Mode Auto FFT o Att a0ds SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.90 dBm| ™l 16.15 dBm|
0 1 3.6918830 GHZ| - 1 3.6188710 GHz
. =T 27.692307692 MHz Fo~ 32.727272727 MHz
J YoVl ¥ Vv
10 d F 104 7
7 | \
0db / 0 der :
/ { \
10 dBm 1 -10 dBm - \
./ | |
20 dBm < e . 20 dBm——————— = —
g e A pwaav v\
-30 dBm -30 dém
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3631883 Ghz 17.90 dBm ML 3.618871 GHz 18.15 dBm
T1 1 2.6111439 GHz 11.27 dém oce Bw 27.692307692 MHz T1 1 3.6085215 GHz 11.10 dBm oce Bw 32.727272727 MHz
T2 1 36388362 GHz 11.55 dBm T2 1 3.6412488 GHz 10.11 dBm
L L J L JL

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002626-02E

LTE Band 48C
QPSK

Spectrum &2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHZ
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
LY 17.17 abm|
20 a8 1 2.6088560 GHz
e, R s oce By 37.642357642 MHz|
a i o A PN WL AV
7 = v
i {
o dem / i \‘
10 d@m ! |
~
o0 B e A
‘,.e,m ="y IR I aTiTaY
-30 dém >
-40 dBm
50 dgm
-6 dBm
CF 3.625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3608856 GHz 17.17 dam
T1 1 3.6060539 GHz 12.14 dBm Oce Bw 37.642357642 MHz
T2 1 3.6437013 GHz 10.64 dam

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPOR

T Report No. : FG002626-02E

LTE Band 48C

16QAM

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+20MHz

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  S4ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
a1 ™M1[1] 21.66 dBm)| ™M1[1] 19.26 dBm)
- X 3.6173330 GHz - 3.6130620 GHZ]
\ Occ B 23.126873127 MHZ] 28111888112 MHz
104 \ - ~ N 104 e \
n = Y 1 7 w; A
\ {
0d8 T b 0 d 1
-10 dem - - -10 dem ,‘ T
~ 1
20 dBm 20 dBm i
g 5 . - emp
-30 dBm F = 236 dem
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 9.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.617333 GHz 21,66 dBm ML L 3.513062 GHz 19,26 dam
T1 1 3.6131369 GHz 13.27 dBm Oce Bw 23.126673127 MHz T1 L 3.6108442 GHz 10.67 dBm Oce Bw 28.111B86112 MHz
T2 1 3.6362638 GHZ 9.22 dam T2 1 3.5389561 GHz 9.67 dam
. I 4 L JL 4 ‘

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+5MHz

Spectrum | [ ectrum ) [=
Ref Level 30.00 dém  Offset 1260 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT o Att a0ds SWT T.5ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.47 dBm| ™l 16,03 dBm|
3.6168630 GHZ| 149650 GHz
= .y 32.867132867 MHz @ P 23.326673327 MHz
N\ - - 7 LT e e I
10d — R 10 d 7
- .
/ Vv | [
ade : 0da i
10 dBm “ \ -10 dBm ( I\
| \
20 dgm [ L
PN A V™ - f ‘7
730 dem - 30 dem
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3616863 GHz 17.47 dém ML 3.634585 GHz 18.83 dBm
T1 1 2.6083316 GHz 11.41 dBm oce Bw 32.867132867 MHz T1 1 3.6134865 GHz 9.73 dBm oce Bw 23.326673327 MHz
T2 1 3.6411998 GHz .50 dbm T2 1 3.6368132 GHz 12.18 dBm
L L J L JL J [

16QAM

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

rum | [ ectrum ) [=
Ref Level 30.00 dém  Offset 1260 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT Q.4 ps @ VBW 3 MHZ  Mode Auto FFT o Att 30de  SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il ™Il 17.08 dBm|
0 20 d8 1 3.6162140 GHz
27.992007992 MHz x Oce B 32.797202797 MHz
A A [ e Y PN L
10d : 10d Foasa L
/ / | 4
LED ! 0 dér {
/ i
-10 dem | - -10 dam +
20 dBm \‘ 20 dBm - f
A — - A L
A e [y S -
i e =2 dlim:
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3619595 Ghz 17.55 dém ML 3.616214 GHz 17.08 dém
T1 1 3.611024 GHz 11.24 dém Occ Bw 27.992007992 MHz T1 1 3.6084516 GHz 9.54 dBm oce Bw 32.797202797 MHz
T2 1 3639016 GHz 10.18 dBm T2 1 3.6412488 GHz 8.85 dbm
L L J L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002626-02E

LTE Band 48C
16QAM

Spectrum &2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHZ
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
™m1[1]
= N N Occ By 37.562437562 MHz|
w0 VT e LA
e T A T
0 dem. ! i 1
I |
-10 dBm T
Y
204 i |
e AT T e W
2 Al S
30 dem
-40 dBm
50 dgm
-6 dBm
CF 3.625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3.614291 GHz 15.97 dam
T1 1 3.6061339 GHz 9.39 dBm Oce Bw 37.562437562 MHz
T2 1 3.6437013 GHz 9.90 dam

TEL : 886-3-327-3456 Page Number 1 A48-14 of 173
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002626-02E

LTE Band 48C
64QAM
Middle Channel / 5MHz+20MHz Middle Channel / 10MHz+20MHz

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  S4ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 20.66 dBm)| ™M1[1] 18.92 dBm)
3.61¢ 3 M1 3.616 }
20 a8 . ‘ 3.6146350 GHz 0 de : .6167180 Gz
7 v L  occhw 23.076923077 MHz PR Ly . 27.512487512 MHz
10d — e S+ 10 - — =
’ / |
/ \
0db T 0 de T i
-10 dam f “ -10 dém: I |
A | | |
| 20 BT ¥ — 20 dem
il R VA N SN e NP
30 dBm : -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 9.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.614635 GHz 20,66 dBm ML L 3.516718 GHz 18.92 dsm
T1 1 3.6131668 GHz 11.81 dBm Oce Bw 23.076923077 MHz T1 L 3.6109641 GHz 11.03 dBm Oce Bw 27.512487512 MHz
T2 1 3.6362638 GHZ 9.17 dam T2 1 3.5384766 GHz 9.12 dam
. I 4 L JL 4 ‘

Middle Channel / 15MHz+20MHz Middle Channel / 20MHz+5MHz

Spectrum | [ ectrum ) [=
Ref Level 30.00 dém  Offset 1260 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT o Att 30de  SWT T.5ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
17.40 dBm| ™Il 17.94 dBm|
0 3.6090310 GHZ| 20 d8 M1 123180 GHz
32.727272727 MHz — . oce B, 22.8271726827 MHz
" P N ] P P
s ~ s " VT I~ \
10 di \ 10 d
f
{ i \ / \\
0 de f + 0dB T 1
-10 dBm L‘ -10 dBrm: T -
20 dgm Y e : 20 dBm - ,"
ol 1 Lmmnd P Rt A
-30 dBm = =40 darL
-40 dam -40 dem
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
M. 1 3609031 GHz 17.40 dBm ML 3.832318 GHz 17.34 dBm
T1 1 2.6082617 GHz 11.14 dBm Occ Bw 32.727272727 MHz T1 1 3.6136363 GHz 8.93 dém Occ Bw 22.827172827 MHz
T2 1 3640989 GHz 7.48 dém T2 1 3.6364635 GHz 9.59 dbm
-
L L J L JL J [

64QAM
Middle Channel / 20MHz+10MHz Middle Channel / 20MHz+15MHz

ctrum t"%’ pectrum l"%’
Ref Level 30.00 dém  Offset 1260 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT Q.4 ps @ VBW 3 MHZ  Mode Auto FFT o Att a0ds SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.77 dBm| ™Il 16.09 dBm|
3.6917030 GHZ| 3.6170530 GHz
= 27.872127872 MHz @ F . . 32.657342657 MHz
b -~ el S g
10d ] 104 :/ N 1
|
0 de 0 der / v \‘
! |
| i
10 dBm | l\ -10 dBm - !
f l
20 dBm ‘i 20 dBm - ot -
FANPI EESREN PO L AN N PR S
=30 dBm ~30'dBm -
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
M. 1 3631703 GHz 16.77 dBm ML 3.617053 GHz 16.03 dBm
T1 1 3.611084 GHz 10.80 dBm oce Bw 27.872127872 MHz T1 1 3.6086614 GHz 9.46 dBm oce Bw 32.657342657 MHz
T2 1 36389561 GHz 10.42 dBm T2 1 3.6413187 GHz 10.87 dBm
-
L L J L JL J
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002626-02E

LTE Band 48C
64QAM

Spectrum &2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHZ
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
LY 16.01 aBm
20 a8 . 3.6225220 GHz
° 1 A Occ By 37.962037962 MHz|
10d Fopaf A e
{ \‘ [ o |
0 dBm: { i L
/
10 dBm: +
201Bm A S Voo b
|29 A AP
-30 dom
-40 dBm
50 dgm
-6 dBm
CF 3.625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3.622522 GHz 16.01 dam
T1 1 3.605979 GHz 10.12 dBm Oce Bw 37.982037962 MHz
T2 1 3.6439411 GHZ 9.50 dam
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002626-02E

LTE Band 48C

256QAM

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+20MHz

ctrum = pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  S4ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 18.27 dBm) ™M1[1 16.22 dBm)
11 3.6173330 GHz o 3.6170180 GHz]
20 20 -
23.076923077 MHZ| X 28.051948052 MHz
10 d = Y 10 df 7 = T
] VARV / v {
ade T v ode ] 1
-10 d8m T \‘ -10 dém: ,‘ I
| | |
20 dBm § 20 dBm + i
| ~J
- : -30 dém -
A = — BV e a T
I o~ / W
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 9.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.617333 GHz 18.27 dam ML L 3.517018 GHz 16.22 dam
T1 1 3.6130869 GHz 10.35 dBm Oce Bw 23.076923077 MHz T1 L 3.6109041 GHz 8.64 dBm Oce Bw 28.05194B052 MHz
T2 1 3.6361639 GHZ 6.56 dam T2 1 3.5389561 GHz 7.85 darm
. I 4 L JL 4 ‘

Middle Channel / 15MHz+20MHz

Middle Channel / 20MHz+5MHz

Spectrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT o Att 30de  SWT T.5ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.00 dBm) ™Il 17.10 dBm)
0 3.6200100 GHZ| - ™ 3670 GHz
32.797202797 MHz  Bre .,!\.\ 23.026973027 MHz
10 d ¥ T AL 10 4 Rt W, NN N P A
w o VTl T 0 =
/ v\ { / \
0 dé: s 0 da f L
10 dBm { \‘ -10 dBm - kl
/ \
| | / w
20 dgm T+ 20 dBm | ;
i | / |
-30 dBm = — _ - \ _
B v V2 e St T VRN
~40 dam -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3.62001 GHz 15.00 dBm ML 3.833367 GHz 17.10 dBm
T1 1 2.6084715 GHz 8.28 dém Occ Bw 32.797202797 MHz T1 1 3.6135364 GHzZ 7.94 dam oce Bw 23.026973027 MHz
T2 1 3.6412687 GHz 6.62 dbm T2 1 3.6365634 GHz 8.79 dbm
L L J L JL J [

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum pectrum i
Ref Level 30.00 dém  Offset 1260 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 12.60 db & RBW 1 MHz
o Att 30de  SWT Q.4 ps @ VBW 3 MHZ  Mode Auto FFT o Att 30de  SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l ™Il 14.20 dBm|
0 3.6215730 GHZ| - 3.6161440 GHz
Oce B 27.872127872 MHz Occ B 32.657342657 MHz
| Ay Tt P T he
od 3 VA Gaanee 04 ¥ £ - —
v /
ade . 0da ‘
! |
10 dBm - i -10 dBm i
/ | | |
20 dgm T } 20 dBm i
Spm— e AV A d R TS
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
M. 1 3621573 GHz 14.08 dBm ML 3.616144 GHz 14.20 dBm
T1 1 3.611024 GHz 8.11 dém Occ Bw 27.872127872 MHz T1 1 3.6085914 GHz 8.13 dém oce Bw 32.657342657 MHz
T2 1 36388962 GHz .83 dbm T2 1 3.6412488 GHz .85 dbm
L L J L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG002626-02E

LTE Band 48C
256QAM

Spectrum =
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHZ
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 15k Max
MI[1]
20 de
Occ B 37.562437562 MHZ]
w0 S R e ln
B i s T =
I \ I v
0 dam / Hf \
-10 d8m [’ L\
20 dom _
N M \
PeUEL e AWV ay
-40 dBm
50 dgm
-6 dBm
CF 3.625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3.623242 GHz 12.99 dam
T1 1 3.6061389 GHz 7.98 dm Oce Bw 37.562437562 MHz
T2 1 3.6437013 GHz 6.07 dam

TEL : 886-3-327-3456 Page Number 1 A48-18 of 173
FAX . 886-3-328-4978




FCC RADIO TEST REPORT Report No. : FG002626-02E

SPORTON LAB.

ACLR

Spectrum

=

Spectrum

Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 300 kHz
Att 30 dB & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.56495 GHz 691 pts Span 90.0 MHz CF 3.56495 GHz 691 pts Span 90.0 MHz
Channel Power Channel Power
Bandwidth Offset Power Bandwidth Offset Power
30.000 MHz 30,000 MHz 24.07 dBm
24.07 dBm
Bandwidth Offset Lower Upper i Offset Lower Upper
30.000 MHz 30.000 MHz -34, 30,000 MHz 30.000 MHz -49.81 db -51,30 d&
Date: 20.DEC.2020 13:45:54 Date: 20.DEC.2020 13:46:35
Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
o | [
104D
o d
-10dl
-20 dB
CF 3.56495 GHz 691 pts Span 90.0 MHz
Channel Power
Channel Bandwidth Offset Power
30.000 MHz 17.74 dBm
17.74 dBm
Bandwidth Offset Lower Upper
30.000 MHz 30.000 MHz
Date: 20.DEC.2020 13:42:30

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10dl
CF 3.625025 GHz 691 pts Span 90.0 MHz
Channel Power
Bandwidth Offset
30.000 MHz
Bandwidth Offset Upper
30.000 MHz 30.000 MHz -43,40 db
Date: 18.DEC.2020 16:43:10

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 300 kHz
Att 30 dB & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.625025 GHz 691 pts Span 90.0 MHz CF 3.625025 GHz 691 pts Span 90.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
30.000 MHz 30,000 MHz 24.00 dBm
24.09 dBm
Bandwidth Offset i Offset Lower Upper
30.000 MHz 30.000 MHz 30,000 MHz 30.000 MHz -50.34 di -51,55 dB
Date: 18.DEC.2020 16:46:34 Date: 1B.DEC.2020 16:47:15

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 300 kHz
Att 30 dB & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.68505 GHz 691 pts Span 90.0 MHz CF 3.68505 GHz 691 pts Span 90.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
30.000 MHz 30,000 MHz 24.06 dBm
24.06 dBm
Bandwidth Offset i Offset Lower Upper
30.000 MHz 30.000 MHz 30,000 MHz 30.000 MHz -51.05 di -51,31 dB
Date: 18.DBC.2020 17:28:43 Date: 18.DEC.2020 17:33:08

Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10dl
-20 dB
CF 3.68505 GHz 691 pts Span 90.0 MHz
Channel Power
Bandwidth Offset Power
30.000 MHz 20.16 dém
20.16 dBm
Bandwidth Offset Upper
30.000 MHz 30.000 MHz -45.14 db
Date: 18.DEC.2020 17:28:02

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 300 kHz
Att 30 dB & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.56495 GHz 691 pts Span 90.0 MHz CF 3.56495 GHz 691 pts Span 90.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
30.000 MHz 30,000 MHz 23.97 dBm
23.97 dBm
Bandwidth Offset i Offset Lower Upper
30.000 MHz 30.000 MHz 30,000 MHz 30.000 MHz -50.45 di -51,17 d&
Date: 20.DEC.2020 09:50:45 Date: 20.DEC.2020 09:51:26

Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem I ! | J
104D
o d
-10dl
-20 dB
CF 3.56495 GHz 691 pts Span 90.0 MHz
Channel Power
Bandwidth Offset Power
30.000 MHz 16.19 dBm
16.19 dBm
Bandwidth Offset Lower Upper
30.000 MHz 30.000 MHz 23 dg -43,19 db
Date: 20.DEC.2020 09:47:21

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Date: 20.DEC.2020 08:59:27

Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10dl
CF 3.62505 GHz 691 pts Span 90.0 MHz
Channel Power
Bandwidth Offset Power
30.000 MHz 22.15 dém
22.15 dBm
Bandwidth Offset Upper
30.000 MHz 30.000 MHz -41.87 db

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 300 kHz
Att 30 dB & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.62505 GHz 691 pts Span 90.0 MHz CF 3.62505 GHz 691 pts Span 90.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
30.000 MHz 30,000 MHz 23.94 dBm
23.94 dBm
Bandwidth Offset i Offset Lower Upper
30.000 MHz 30.000 MHz 30,000 MHz 30.000 MHz -50.84 db -51,36 d&
Date: 20.DEC.2020 10:02:51 Date: 20.DEC.2020 10:03:32

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 300 kHz
Att 30 dB & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.68505 GHz 691 pts Span 90.0 MHz CF 3.68505 GHz 691 pts Span 90.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
30.000 MHz 30,000 MHz 23.60 dBm
23.69 dBm
Bandwidth Offset i Offset Lower Upper
30.000 MHz 30.000 MHz 30,000 MHz 30.000 MHz -50.80 db -51,00 d&
Date: 20.DEC.2020 10:16:07 Date: 20.DEC.2020 10:19:31

Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10dl
-20 dB
CF 3.68505 GHz 691 pts Span 90.0 MHz
Channel Power
Bandwidth Offset
30.000 MHz
Bandwidth Offset Upper
30.000 MHz 30.000 MHz — 5 db
Date: 20.DEC.2020 10:15:27

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 500 kHz
Att 30 dB & SWT 200 ms & VBW 2 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.5699 GHz 691 pts Span 120.0 MHz CF 3.5699 GHz 691 pts Span 120.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
40.000 MHz 40,000 MHz 24.00 dBm
24.09 dBm
Bandwidth Offset i Offset Lower Upper
40.000 MHz 40.000 MHz 40,000 MHz 40.000 MHz -49.65 db -50.36 d&
Date: 20.DEC.2020 13:53:14 Date: 20.DEC.2020 13:53:55

Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz
Att 20 d8 & SWT 200 ms & VBW 2 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem I ! | J
104D
o d
-10dl
-20 dB
CF 3.5699 GHz 691 pts Span 120.0 MHz
Channel Power
Bandwidth Offset
40.000 MHz
Bandwidth Offset Upper
40.000 MHz 40.000 MHz -40.43 db
Date: 20.DEC.2020 13:48:48

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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Spectrum 2 spectrum

Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 500 kHz
Att 30 dB & SWT 200 ms & VBW 2 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.624975 GHz 691 pts Span 120.0 MHz CF 3.624975 GHz 691 pts Span 120.0 MHz
Channel Power Channel Power

Channel Bandwidth Offset Power Channel Bandwidth Offset Power
40.000 MHz 40,000 MHz 24.04 dBm
24.04 dBm
Bandwidth Offset i Offset Lower Upper
40.000 MHz 40.000 MHz 40,000 MHz 40.000 MHz -50.06 di -50.41 dB
—
Date: 20.DEC.2020 11:33:40 Date: 20.DEC.2020 11:34:21

Spectrum

Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz
Att 20 d8 & SWT 200 ms & VBW 2 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10dl
CF 3.624975 GHz 691 pts Span 120.0 MHz
Channel Power
Bandwidth Offset Power
40.000 MHz 22.41 dém
22.41 dBm
Bandwidth Offset Lower Upper
40.000 MHz 40.000 MHz -38.49 d8 — 5 db
e

Date: 20.DEC.2020 11:30:14

TEL : 886-3-327-3456 Page Number 1 A48-26 of 173
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum “? Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 500 kHz
Att 30 dB & SWT 200 ms & VBW 2 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.6801 GHz 691 pts Span 120.0 MHz CF 3.6801 GHz 691 pts Span 120.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
40.000 MHz 40,000 MHz 23.96 dBm
23.96 dBm
Bandwidth Offset i Offset Lower Upper
40.000 MHz 40.000 MHz 40,000 MHz 40.000 MHz -50.29 di -50.18 d&
Date: 20.DEC.2020 14:04:08 Date: 20.DEC.2020 14:07:49
Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz
Att 20 d8 & SWT 200 ms & VBW 2 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
o L1 [ [ |
104D
o d
-10dl
-20 dB
CF 3.6801 GHz 691 pts Span 120.0 MHz
Channel Power
Bandwidth Offset Power
40.000 MHz 18,29 dBm
18.29 dBm
Bandwidth Offset Lower Upper
40.000 MHz 40.000 MHz -42.49 dg -43.80 dB
Date: 20.DEC.2020 14:03:23

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 300 kHz
Att 30 dB & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.56495 GHz 691 pts Span 90.0 MHz CF 3.56495 GHz 691 pts Span 90.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
30.000 MHz 30,000 MHz 24.01 dBm
24.01 dBm
Bandwidth Offset i Offset Lower Upper
30.000 MHz 30.000 MHz 30,000 MHz 30.000 MHz -50.75 di -50.95 d&
Date: 20.DEC.2020 09:08:05 Date: 20.DEC.2020 09:09:46

Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
o | L[
104D
o d
-10dl
-20 dB
CF 3.56495 GHz 691 pts Span 90.0 MHz
Channel Power
Bandwidth Offset
30.000 MHz
Bandwidth Offset Upper
30.000 MHz 30.000 MHz — 4 db
Date: 20.DEC.2020 09:05:41

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10dl
CF 3.62505 GHz 691 pts Span 90.0 MHz
Channel Power
Bandwidth Offset Power
30.000 MHz 22.08 dém
22.08 dBm
Bandwidth Offset Lower Upper
30.000 MHz 30.000 MHz -39
Date: 20.DEC.2020 08:22:20

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 300 kHz
Att 30 dB & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.62505 GHz 691 pts Span 90.0 MHz CF 3.62505 GHz 691 pts Span 90.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
30.000 MHz 30,000 MHz 23.98 dBm
23.98 dBm
Bandwidth Offset i Offset Lower Upper
30.000 MHz 30.000 MHz 30,000 MHz 30.000 MHz -51.22 di -50.97 d&
Date: 20.DEC.2020 09:25:44 Date: 20.DEC.2020 09:26:25

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 300 kHz
Att 30 dB & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.68505 GHz 691 pts Span 90.0 MHz CF 3.68505 GHz 691 pts Span 90.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
30.000 MHz 30,000 MHz 23.61 dBm
23.61 dBm
Bandwidth Offset i Offset Lower Upper
30.000 MHz 30.000 MHz 30,000 MHz 30.000 MHz -51.10 di -50.28 d&
Date: 20.DEC.2020 09:36:38 Date: 20.DEC.2020 09:40:03

Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem I ! | J
104D
o d
-10dl
-20 dB
CF 3.68505 GHz 691 pts Span 90.0 MHz
Channel Power
Bandwidth Offset
30.000 MHz
Bandwidth Offset Upper
30.000 MHz 30.000 MHz -43.62 db
Date: 20.DEC.2020 09:35:58

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 300 kHz
Att 30 dB & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.56495 GHz 691 pts Span 90.0 MHz CF 3.56495 GHz 691 pts Span 90.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
30.000 MHz 30,000 MHz 24.05 dBm
24.05 dBm
Bandwidth Offset i Offset Lower Upper
30.000 MHz 30.000 MHz 30,000 MHz 30.000 MHz -50.77 di -50.97 d&
Date: 20.DEC.2020 10:31:26 Date: 20.DEC.2020 10:32:06

Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem I ! | J
104D
o d
-10dl
-20 dB
CF 3.56495 GHz 691 pts Span 90.0 MHz
Channel Power
Bandwidth Offset Power
30.000 MHz 17.13 dBm
17.13 dBm
Bandwidth Offset Lower Upper
30.000 MHz 30.000 MHz 97 de -43.70 dB
Date: 20.DEC.2020 10:28:02

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10dl
CF 3.62505 GHz 691 pts Span 90.0 MHz
Channel Power
Bandwidth Offset
30.000 MHz
Bandwidth Offset Upper
30.000 MHz 30.000 MHz -39.06 db
Date: 20.DEC.2020 10:47:27

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 300 kHz
Att 30 dB & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.62505 GHz 691 pts Span 90.0 MHz CF 3.62505 GHz 691 pts Span 90.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
30.000 MHz 30,000 MHz 24.17 dBm
24.17 dBm
Bandwidth Offset i Offset Lower Upper
30.000 MHz 30.000 MHz 30,000 MHz 30.000 MHz -51.34 di -51.26 d&
Date: 20.DEC.2020 10:50:51 Date: 20.DEC.2020 10:51:32

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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Report No. : FG002626-02E

Spectrum

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 300 kHz
Att 30 dB & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.68505 GHz 691 pts Span 90.0 MHz CF 3.68505 GHz 691 pts Span 90.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
30.000 MHz 30,000 MHz 23.95 dBm
23.95 dBm
Bandwidth Offset i Offset Lower Upper
30.000 MHz 30.000 MHz 30,000 MHz 30.000 MHz -51.33 db -50.95 d&
Date: 20.DEC.2020 11:01:43 Date: 20.DEC.2020 11:05:06

Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
o | [
104D
o d
-10dl
-20 dB
CF 3.68505 GHz 691 pts Span 90.0 MHz
Channel Power
Bandwidth Offset
30.000 MHz
Bandwidth Offset Upper
30.000 MHz 30.000 MHz — 7 db
Date: 20.DEC.2020 11:01:02

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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Report No. : FG002626-02E

Spectrum “? Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 500 kHz
Att 30 dB & SWT 200 ms & VBW 2 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.5699 GHz 691 pts Span 120.0 MHz CF 3.5699 GHz 691 pts Span 120.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
40.000 MHz 40,000 MHz 24.19 dBm
24.19 dBm
Bandwidth Offset i Offset Lower Upper
40.000 MHz 40.000 MHz 40,000 MHz 40.000 MHz -49.84 db -50.43 d&
Date: 20.DEC.2020 12:06:35 Date: 20.DEC.2020 12:07:15
Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz
Att 20 d8 & SWT 200 ms & VBW 2 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem I | ! | J
104D
o d
-10dl
-20 dB
CF 3.5699 GHz 691 pts Span 120.0 MHz
Channel Power
Bandwidth Offset Power
40.000 MHz 16.32 dBm
16.32 dBm
Bandwidth Offset Lower Upper
40.000 MHz 40.000 MHz -40.76 d8 -42,41 db
Date: 20.DEC.2020 12:03:08
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz
Att 20 d8 & SWT 200 ms & VBW 2 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10dl
CF 3.625 GHz 691 pts Span 120.0 MHz
Channel Power
Bandwidth Offset
40.000 MHz
Bandwidth Offset Upper
40.000 MHz 40.000 MHz -40.06 db
Date: 20.DEC.2020 12:18:28

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 500 kHz
Att 30 dB & SWT 200 ms & VBW 2 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.625 GHz 691 pts Span 120.0 MHz CF 3.625 GHz 691 pts Span 120.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
40.000 MHz 40,000 MHz 24.08 dBm
24.08 dBm
Bandwidth Offset i Offset Lower Upper
40.000 MHz 40.000 MHz 40,000 MHz 40.000 MHz -50.17 di -50.38 d&
Date: 20.DEC.2020 12:21:54 Date: 20.DEC.2020 12:22:35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 500 kHz
Att 30 dB & SWT 200 ms & VBW 2 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.6801 GHz 691 pts Span 120.0 MHz CF 3.6801 GHz 691 pts Span 120.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
40.000 MHz 40,000 MHz 24.00 dBm
24.09 dBm
Bandwidth Offset i Offset Lower Upper
40.000 MHz 40.000 MHz 40,000 MHz 40.000 MHz -50.47 di -50.23 d&
Date: 20.DEC.2020 12:32:38 Date: 20.DEC.2020 12:36:02

Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz
Att 20 d8 & SWT 200 ms & VBW 2 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
o | L[
104D
o d
-10dl
-20 dB
CF 3.6801 GHz 691 pts Span 120.0 MHz
Channel Power
Bandwidth Offset
40.000 MHz
Bandwidth Offset Upper
40.000 MHz 40.000 MHz -43.71 db
Date: 20.DEC.2020 12:31:57

TEL : 886-3-327-3456
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Page Number : A48-36 of 173



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum “? Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 500 kHz
Att 30 dB & SWT 200 ms & VBW 2 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.5699 GHz 691 pts Span 120.0 MHz CF 3.5699 GHz 691 pts Span 120.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
40.000 MHz 40,000 MHz 24.14 dBm
24.14 dBm
Bandwidth Offset i Offset Lower Upper
40.000 MHz 40.000 MHz 40,000 MHz 40.000 MHz -49.81 db -50.39 d&
Date: 20.DEC.2020 13:08:07 Date: 20.DEC.2020 13:08:48
Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz
Att 20 d8 & SWT 200 ms & VBW 2 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
o [ A
104D
o d
-10dl
-20 dB
CF 3.5699 GHz 691 pts Span 120.0 MHz
Channel Power
Bandwidth Offset Power
40.000 MHz 16.99 dBm
16.89 dBm
Bandwidth Offset Lower Upper
40.000 MHz 40.000 MHz -40.14 dg -42.71 db
Date: 20.DEC.2020 13:04:41

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz
Att 20 d8 & SWT 200 ms & VBW 2 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
20 dem
104D
o d
-10 di
CF 3.625 GHz 691 pts Span 120.0 MHz
Channel Power
Bandwidth Offset
40.000 MHz
Bandwidth Offset Upper
40.000 MHz 40.000 MHz - 4 db
Date: 20.DEC.2020 13:18:13

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 500 kHz
Att 30 dB & SWT 200 ms & VBW 2 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.625 GHz 691 pts Span 120.0 MHz CF 3.625 GHz. 691 pts Span 120.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
40.000 MHz 40,000 MHz 24.18 dBm
24.18 dBm
Channel Bandwidth Offset Channel i Offset Lower er
) 40.000 MHz 40.000 MHz ] 40,000 MHz 40.000 MHz -50.26 di -50.54 d&
Date: 20.DEC.2020 13:21:38 Date: 20.DEC.2020 13:22:20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum “? Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 500 kHz
Att 30 dB & SWT 200 ms & VBW 2 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 2 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.6801 GHz 691 pts Span 120.0 MHz CF 3.6801 GHz 691 pts Span 120.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
40.000 MHz 40,000 MHz 23.99 dBm
23.99 dBm
Bandwidth Offset i Offset Lower Upper
40.000 MHz 40.000 MHz 40,000 MHz 40.000 MHz -50.32 di -50.23 d&
Date: 20.DEC.2020 13:35:47 Date: 20.DEC.2020 13:39:11
Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 500 kHz
Att 20 d8 & SWT 200 ms & VBW 2 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
o [ A
104D
o d
-10dl
-20 dB
CF 3.6801 GHz 691 pts Span 120.0 MHz
Channel Power
Bandwidth Offset Power
40.000 MHz 16.93 dBm
16.83 dBm
Bandwidth Offset Lower Upper
40.000 MHz 40.000 MHz -40.38 d8 -42.54 db
Date: 20.DEC.2020 13:35:06

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002626-02E

Spectrum

Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz
Att 20 d8 & SWT 200 ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100
@ LRm AvgPwr
o [ A
104D
o d
-10dl
-20 dB
CF 3.56495 GHz 691 pts Span 90.0 MHz
Channel Power
Bandwidth Offset Power
30.000 MHz 17.30 dBm
17.30 dBm
Bandwidth Offset Lower Upper
30.000 MHz 30.000 MHz —
Date: 20.DEC.2020 13:43:11

Spectrum “vt-' Spectrum
Ref Level 30.00 dém Offset 16.60 dB & RBW 300 kHz Ref Level 30.00 dem Offset 16.60 dB & RBW 300 kHz
Att 30 dB & SWT 200 ms & VBW 1 MHz Mode Auto Sweep Att 30de & SWT 200 ms & YBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr ®1Rm AvgPwr
20 dem 20 dBm
104D 104D
0 di
-10 dBr
-20 dBm
CF 3.56495 GHz 691 pts Span 90.0 MHz CF 3.56495 GHz 691 pts Span 90.0 MHz
Channel Power Channel Power
Channel Bandwidth Offset Power Channel Bandwidth Offset Power
30.000 MHz 30,000 MHz 23.48 dBm
23.48 dBm
Bandwidth Offset i Offset Lower Upper
30.000 MHz 30.000 MHz 30,000 MHz 30.000 MHz -49.38 di -50.44 dB
Date: 20.DEC.2020 13:45:14 Date: 20.DEC.2020 13:47:16

TEL : 886-3-327-3456
FAX: 886-3-328-4978
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